

TEST REPORT

NOT DRAWN BY SGS INDIA PRIVATE LTD.

Sample No. : CH:LS:9610005316

DATE : 04/08/2009

Proforma Invoice NO.: 961101449

Report No.:9615005407

NAME OF THE SAMPLE	UNITY PLAIN TYPE CONDOMS		
CLIENT NAME	MULTIBRANDS INTERNATIONAL LTD.		
ADDRESS	PO BOX 11,, BRADFORD, WEST YORKSHIRE,		
CITY	BD3 9XY		
SAMPLE QTY.	1300 PCS.		
BATCH NO.	090705		
DT OF MFG.	7/2009	EXP. DATE	6/2014
		CLIENT REF. DT.	16/07/2009
MFR.	MULTIBRANDS INTERNATIONAL LIMITED		
SAMPLE RECD ON	18/07/2009	START DATE	18/07/2009
		END DATE	04/08/2009

PARAMETER	PROTOCOL	RESULT	REQUIREMENT/ LIMIT	
			MIN	MAX
			Spec/Method : ISO 4074 : 2002, WHO 2003	
Length (Excluding teat) (mm)	ISO 4074:2002 Annex D	Range: 195 - 199 mm, Average: 197.54 mm, Defects: 0	180	--
Width (mm)	ISO 4074:2002 Annex E	Range: 53.0 - 54.0 mm, Average: 53.69 mm, Defects: 0	51	55
Thickness (mm)	ISO 4074:2002 Annex F	Range: 0.066 - 0.076 mm, Average: 0.071 mm, Defects: 0	0.050	0.080
Bursting Volume (B.A)(L)	ISO 4074:2002 Annex G Clause 6.1	Range: 13.00 - 59.00 lts, Average: 48.31 lts, Defects: 01 (Limit: Min. 18.00 lts for width 50-56 mm)	--	10 PCS
Bursting Pressure (B.A) (KPa)	ISO 4074:2002 Annex G Clause 6.1	Range: 1.20 - 2.85 kPa, Average: 2.42 kPa, Defects: 0 (Limit: Min. 1.00 kPa)	--	10 PCS
Bursting Volume (A.A) (L)	ISO 4074:2002 Annex G Clause 6.2	Range: 13.00 - 59.00 lts, Average: 48.31 lts, Defects: 01 (Limit: Min. 18.00 lts for width 50-56 mm)	--	10 PCS

FOR ANY CLARIFICATION PLEASE BE IN TOUCH WITH OUR CUSTOMER CARE AT +91-9840810003 or
E-mail ID : "in.lifeqc@sgs.com"

Page 1 of 2

End of Page ..1

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available upon request and accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written approval of the Company.

TEST REPORT

NOT DRAWN BY SGS INDIA PRIVATE LTD.

Sample No. : CH:LS:9610005316

DATE : 04/08/2009

Proforma Invoice NO.: 961101449

Report No.:9615005407

PARAMETER	PROTOCOL	RESULT	REQUIREMENT/LIMIT	
			Spec/Method : ISO 4074 : 2002, WHO 2003	
			MIN	MAX
Bursting Pressure (A.A) (KPa)	ISO 4074:2002 Annex G Clause 6.2	Range: 1.25 - 2.80 kPa, Average: 2.30 kPa, Defects: 0 (Limit: Min. 1.00 kPa)	--	10 PCS
Freedom from Holes	ISO 4074:2002 Annex L	Defects: 0	--	02 PCS
Visual Defects	ISO 4074 Annex L	Defects: 0	--	03 PCS

Remarks: The submitted sample passes as per ISO 4074:2002 Specifications with respect to the above tests only.

***** End of Report *****

per pro SGS India Private Ltd.


N. Ramesh
Manager - Quality Assurance

FOR ANY CLARIFICATION PLEASE BE IN TOUCH WITH OUR CUSTOMER CARE AT +91-9840810003 or
E-mail ID : "in.lifeqc@sgs.com"

Page 2 of 2

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available upon request and accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written approval of the Company.

TEST REPORT

NOT DRAWN BY SGS INDIA PRIVATE LTD.

Sample No. : CH:LS:9610005317

DATE : 04/08/2009

Proforma Invoice NO.: 961101449

Report No.:9615005408

NAME OF THE SAMPLE	UNITY RIBBED AND DOTTED TYPE CONDOMS		
CLIENT NAME	MULTIBRANDS INTERNATIONAL LTD.		
ADDRESS	PO BOX 11,, BRADFORD, WEST YORKSHIRE,		
CITY	BD3 8XY		
SAMPLE QTY.	1300 PCS.		
BATCH NO.	090706		
DT OF MFG.	7/2009	EXP. DATE	6/2014
		CLIENT REF. DT.	16/07/2009
MFR.	MULTIBRANDS INTERNATIONAL LIMITED		
SAMPLE RECD ON	18/07/2009	START DATE	18/07/2009
		END DATE	04/08/2009

PARAMETER	PROTOCOL	RESULT	REQUIREMENT/ LIMIT	
			MIN	MAX
			Spec/Method : ISO 4074 : 2002, WHO 2003	
Length (Excluding teat) (mm)	ISO 4074:2002 Annex D	Range: 196 - 199 mm, Average: 197.92 mm, Defects: 0	180	--
Width (mm)	ISO 4074:2002 Annex E	Range: 53.0 - 54.0 mm, Average: 53.54 mm, Defects: 0	51	55
Thickness (mm)	ISO 4074:2002 Annex F	Range: 0.066 - 0.074 mm, Average: 0.071 mm, Defects: 0	0.050	0.080
Bursting Volume (B.A)(L)	ISO 4074:2002 Annex G Clause 6.1	Range: 12.50 - 50.50 lts, Average: 41.92 lts, Defects: 05 (Limit: Min. 18.00 lts for width 50-56 mm)	--	10 PCS
Bursting Pressure (B.A) (KPa)	ISO 4074:2002 Annex G Clause 6.1	Range: 1.20 - 2.80 kPa, Average: 2.29 kPa, Defects: 0 (Limit: Min. 1.00 kPa)	--	10 PCS
Bursting Volume (A.A) (L)	ISO 4074:2002 Annex G Clause 6.2	Range: 18.50 - 44.00 lts, Average: 38.20 lts, Defects: 0 (Limit: Min. 18.00 lts for width 50-56 mm)	--	10 PCS

FOR ANY CLARIFICATION PLEASE BE IN TOUCH WITH OUR CUSTOMER CARE AT +91-9840810003 or E-mail ID : "in.lifeqc@sgs.com"

TEST REPORT

NOT DRAWN BY SGS INDIA PRIVATE LTD.

Sample No. : CH:LS:9610005317

DATE : 04/08/2009

Proforma Invoice NO.: 961101449

Report No.:9615005408

PARAMETER	PROTOCOL	RESULT	REQUIREMENT/LIMIT	
			Spec/Method : ISO 4074 : 2002, WHO 2003 MIN	MAX
Bursting Pressure (A.A) (KPa)	ISO 4074:2002 Annex G Clause 6.2	Range: 1.25 - 2.75 kPa, Average: 2.19 kPa, Defects: 0 (Limit: Min. 1.00 kPa)	--	10 PCS
Freedom from Holes	ISO 4074:2002 Annex L	Defects: 0	--	02 PCS
Visual Defects	ISO 4074 Annex L	Defects: 0	--	03 PCS

Remarks: The submitted sample passes as per ISO 4074:2002 Specifications with respect to the above tests only.
***** End of Report *****

per pro SGS India Private Ltd.


N. Ramesh
Manager - Quality Assurance

FOR ANY CLARIFICATION PLEASE BE IN TOUCH WITH OUR CUSTOMER CARE AT +91-9840810003 or
E-mail ID : "in.lifeqc@sgs.com"

Page 2 of 2

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or available upon request and accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written approval of the Company.